
STEEL BAR BENDER SB50D EXPLODED PARTS LIST 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



STEEL BAR BENDER SB50D EXPLODED PARTS LIST 

SN  Description  Qty. 

 

SN  Description  Qty. 

1  Roller protective cover  2  44  Central pile head 2  1 

2  Protective cover  1  45  Central pile head 3  1 

3  Working disk  1  46  Central pile head 4  1 

4  Angle guide pin  2  47  Central pile head 5  1 

5  Rubber gasket  1  48  Guide pile head  3 

6  Stop piece  1  49  Striker pile head  1 

7 
Square steel adjusting hand 

wheel  2 
50 

Striker plate  1 

8 
Square  steel  adjusting 

screw rod  2  B1 

Adjusting  bolt 

M16X16  2 

9  Square steel guide seat  4  B2  Locknut M20X1.5  4 

10 
Adjustable  guide  square 

steel  2  B3  6# oil cup M16X1.5  1 

11  Workbench  1  B4  Travel switch  1 

12  Framework  1  B5  V‐belt A1219  4 

13  Left and right door plates  2  B6  Spring washerφ8  1 

14  Electrical gate  1  B7  Flat washerφ8  1 

15 
Traveling wheel  4  B8 

Universal 

combination switch  1 

16  Traveling shaft  4  B9  Combination switch  1 

17 
Terminal plate  1  B10 

Emergency  stop 

button  2 

18 
Cover board of distribution 

cabinet  1  B11  Pushbutton switch  1 

19  Motor stand  1  B12  Pushbutton switch  1 

20 
Rear door  1  B13 

Industrial  plug 

(socket)  1 

21  Belt pulley of motor  1  B14  Foot switch  1 

22  Cover board for housing  2  B15  Door lock  1 

23  Bull gear of mainshaft  1  B16  Porcelain fuse holder  3 

24  gearbox  1  B17  AC contactor  2 

25  Mainshaft  1  B18  Cotter pinφ3.2X25  8 

26  Upper cover of mainshaft  1  B19  Flat washerφ22  4 



STEEL BAR BENDER SB50D EXPLODED PARTS LIST 

27 
Upper  cover  of 

countershaft  1  B20  Motor  1 

28 
Spacer  sleeve  of 

countershaft  1  B21  Straight key 8X40  2 

29  Upper cover of input shaft  1  B22  Bolt M8X30  1 

30 
Spacer sleeve of mainshaft  1  B23 

50X30X12 

Oil seal 50X30X12  1 

31  Lower cover of mainshaft  1  B24  Bearing 6306  2 

32  Counter gear shaft  1  B25  Bearing 6308  2 

33 
Lower  cover  of 

countershaft  1  B26  Straight key 16X38  1 

34  Punching iron wafer  1  B27  Bearing 6312  1 

35 

Belt pulley of input shaft  1  B28 

 

Oil  drain  plug 

M20X1.5  1 

36 
Lower cover of input shaft  1  B29 

Combined compound 

gasket φ20  1 

37 
Input gear shaft  1  B30 

Oil  level  indicator 

M27X1.5  1 

38 
Bull gear of countershaft  1  B31 

Combined compound 

gasketφ27  1 

39  Pile head casing 1  1  B32  Straight key 22X35  4 

40  Pile head casing 2  1  B33  Roller bearing 2215  1 

41  Pile head casing 3  1  B34  Oil seal 90X75X12  1 

42  Pile head casing 4  1    B35  Bolt M20X70  1 

43  Central pile head 1  1    B36  Nut M20  1 

 

 


